@ Montagehandleiding
Montageanleitung
Fitting instruction
@ Instruction de montage
@ Instrucciones de montaje
Montagevejledning
@ Monteringsveiledning
@ Monteringshandledning
@ Asennusohje
@ Istruzioni di montaggio
(C2) Navod k montazi

Instrukcja montazu

® Szerelési utasitas

Partnr.: 049723

RENAULT Megane
Grand Scenic Il

X
A 04/2009 —+

Ball code: 99.4071-4896

R

* *

*#*
EC 94/20
e4 00-4212

Type number: 049723

2100 kg

-0

1400 kg

D

waarde
value
Wert
valeur

(c) ACPS Automotive

Date: 09-04-2021
Rev. nr. 02

1/10




Meegeleverde onderdelen

Medf Igende komponenterg C

omponenti forniti a corredo

Mitgelieferte Befestigungsteile Vedlagt festemateriell Dodané upevhiovaci dily

Provided parts
Materiel de fixation joint
Piezas incluidas

Mukana tulevat osat

Medféljande komponenter Dostarczone czesci wymienn
Altalunk biztositott alkatrészek

DETAIL 1

DETAIL 2

bolt size Quality Quantity Spanner
M10x30 8.8 2 13
M10x45 8.8 2 13
M12x50 8.8 4 19
M12x110 10.9 2 19
4x A10
@ 2x M12(10) 4x A12
@:@E]]
Q‘ 2x M12(10)
NIl
2x 10,85 Z%
1x2 13 %
DETAIL 3

Q
Steel (o18x6,4x1,6)

Nylon (o18x6,4x1,6)

Qutside bumper

\e/

DETAIL 4

s

2/10




@ De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.

(D> Der Freiraum nach Anhang VI, Abbildung 30 der Richilinie 94/20/EG ist zu gewéhrleisten.

The clearance specified in appendix VI, diagram 30 of guideline 94/20/EC must be guaranteed.

(F) La zone de dégagement doit étre garantie conformément & I'annexe VI, illustration 30 de la directive 94/20/CE.

@ Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.

Frirummet skal overholdes iht. bilag VI, fig. 30 i direktiv 94/20/EU.

(N Frirommet etter tillegg VI, figur 30 i direktiv 94/20/EEC skal overholdes.

@ Spelrummet enligt bilaga VI, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

(1D Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.

@ Volny prostor ve smyslu Pfilohy VII, obr. 30 Smérnice ¢. 94/20/ES musi byt zarugen.

Nalezy zagwarantowac wolng wysokosc okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zataczniku nr VII.

(HD A 94/20/EK iranyelv VII. mellékletében, a 30. abran a vonagémb elhelyezése szamara eldirt szabad tér-adatokat biztositani kell.
Heobxoanmo obecneynTe AaHHbLIE cBOBOOHOMO NPOCTPaHCTBA, NPeanucaHHLIe ANA pasMeLweHns TArosoro wapvka B npunoxexnn VI anpektusel 94/20/EC .

™ |, max. 100 mm

[ S min. 65 mm

)

-

(NL) bij toelaatbaar totaal gewicht van het voertuig

min. §5 mm

350 10 420 mm

ajoneuvon suurimmalla sallitulla kokenaispainolla

(1 per un peso complessivo ammesso del veicolo

(€2 pfi celkavé pfipustné hmotnosti vozidla

(@K ved tilladt samlet vaegt for karetgjet
(N)) ved kjeretayets tillatte totalvekt
% vid fordonets tillftna totalvikt

(PL) w przypadku najwigkszej dozwolonej masy catkowitej
(H) rakomannyal terhelt jarmiisdly esetén
(R B cnyyae HarpyxeHHoro asToMobuns.

(F) pour poids total en charge autorisé du véhicule

(D) bei zulassigem Gesamtgewicht des Fahrzeuges
(E) con peso total autorizado del vehiculo

(GB) at laden weight of the vehicle

3/10

Xell ,0e



@Bij gebruik van de trekhagk moeten de voorschriften van de van de voertuigfabrikant met

betrekking tot het maximale trekgewicht en de maximale verticale kogeldruk in acht worden
genamen, als gebruiksaanwijzing van het voerluig en de WVTA-documentatie. Raadpleeq uw
dealer voor het maximale trekgewicht dat uw auto mag trekken. De voorschriften van deze
trekhaak mogen niet overschreden worden.

Voorafgaand aan het trekken dient u in ieder geval de secundaire aansluiting, de veiligheidsketting,
zekerte stellen, zodat de aanhanger automatisch tot stilstand komt als het trekoog losraakt.

In het uiterste geval kan een dergelijke overbelasting leiden tot het losraken van de getrokken last,
dat wil zeggen de aanhanger, caravan of figtsendrager. Dit kan vervolgens zwaar of dodelijk letsel
toebrengen aan personen in het voertuig dat delast trekt enfof omstanders.

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek aan het product, dat is
veroorzaakt door onjuist of oneigenlijk gebruik (o.a. overbetasting) door de gebruiker of een persoon
voor wie hij aansprakelijk is.

Er mag niet worden afgeweken van de als norm vastgestelde bavestigingspunten.

Ook de nationale richtlijnen betreffende de goedkeuring van de loebehoren moeten in acht warden
genomen,

Alonze producten worden gecontroleerd op compleetheid middels een weegeontrolesystesm.

Reclamaties met betrakking tot ontbrekende ondardelen kunnen alleen geaccapieerd worden indien
er een weegcontrolesticker kan worden getoond. De garantie geldt uitsiuitend voor nieuwe
trekhaken en toebehoren. Het gebruik van gebruikie, tweedehands producten is VERBODEN en
levensgevaarlijk, waarvoor ACPS Automotive niet aansprakelijk kan worden gesteld.

(GBAlways refer to the instructions of the vehicle manufacturer, such as the vehicle manual and

WWTA, relating to the maximum Permissible towing weight and the maximum vertical ball loading
when using the towbar. Ask your vehicle manufacturer  local dealer about maximum towing
weights that apply to your vehicle, You must not exceed the relevant specifications.

Always secure the secondary coupling, the safety chain before towing, which enables the trailer to be
stopped automatically in the event of separation of the towing ball.

In extrame cases overdoading the towbar coutd rasull in the premature decoupling of the equipment
being towed, that is a trailer, caravan or bicycle carrier. As a result this could also cause severe or
fatal injuries to persons either within the towing vehicle andfor innocent bystanders in the area at that
time.

ACPS Automotivie may not be held responsible for any defect of the product caused by improper use
or use other than the intended use (including overlcading) by the user or any person for whom the
useris responsible.

The fixing points specified as standard must be observed,
Mational guidelines conceming official approval of accessories must also be observed.

All our preducts are adjusted upon dispatch with a weight control system,

In the case of missing parls we can only accept a request of replacement with the weight control
slicker.

Guarantee is valid anly for new towbars and accessories. The use of second-hand towbars is
prohibited and could be life-threatening, where ACFS Automotive cannot be held responsibile.

i der Mutzung einer Anhéngevorrichiung sind die Vorschriften des Herstellers bezliglich der
erfaubten maximalen Anhéngelast und der maximal zulissigen Stitzlast unbedingt einzuhalten.
Erkundigen Sie sich bel lhrem Fahrzeughersteller/okalen Handler, Ober die maximale

Anhangelast lhres Fahrzeuges. Die angegebenen Werte dirfen nicht Gberschritten werden ! Die

maximale Anhangelast und Stitzlast der Anhangevorrichtung (Daten sind auf der
Montageanieitung und Typenschild vermearkt) ditfen nicht Gberschritten werden!

Sobald an einer belishigen Stelle der Kupplungskugel-Durchmesser von 49,0 mm oder kleiner
emreicht ist, darf die Kugel der Anhangevorrichtung aus Sicherheitsgrinden nicht mehr benutzt

warden!

Die Uberbelastung der Anh@ngevorrichtung (bzw, das Missachten der Vorschriften) kann zu

schweren Schiden am Fahrzeug undioder derAnhéngevorrichtung filhren.

Es dirfen keine Anderungen oder Umbauten an der Anhangevorichiung vorgenommen werden |

Sie flhren zum Ertischen der Betriebsarlaubnis.

Die Anhdngevorrichtung dient zum Zighen von Anhdngem, welche mit Zugkugelkupplungen
ausgeriistet sind und zum Belrieb von Lastentragern welche fir die Monlage auf der

Kupplungskugel zugetassen sind, arifremde Benutzung ist verboten.
ACPS Automotive kann nicht fir Fehler zur Verantweortu
durch den Nutzer oder ging Person, fir die der Nutzer verantwortlich ist,

Die vom Fahrzeughersteller serienmélig genehmigten Befestigungspunkte sind eingehalten.

Mationale Richtlinien Gber die Anbauabnahmen sind zu beachten.
Diese Montage- und Befriebsanleitung ist den Kfz.-Papieren beizufligen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystam (berprift, m
Falle fehlender Teila kinnen wir der Bitte nach Nachlieferung nur entsprechen, wenn auch der

Aufkleber, der die Gewichtskontrolle bestation, mit eingesandt wird,

@u’alokoukkua kdyitdessd aina huomioi ajoneuvon valmistajan ohjeet koskien suurinta sallittua
vetopainoa ja suurinta pystysuoraa kuularasitusta, ajoneuvon kdyttbohjetta ja WWTA

dokumentaatiota. Kysy jallsenmyyjdliasi paljonko autosi suurin sallittu vetopaino on. On kiellettya

ylittdd vetokoukkua koskeval rajoitukset,

Ennen vetoa aina varmista toissijainen litAntd, suojaketju, jotka mahdollistavat perdvaunun

automaaltiisen pysahtymisen vetokoukun ifautumisen tapauksassa.

Adritapauksessa vetokoukun ylikuormitus johtaa vedetyn ajeneuven, eli perdvaunun, asuntovaunun
tai polkupydrdtelineen itautumisen. Taméd saallaa aiheuttaa veloajoneuvossa istuvien jaltai

kanssakulkijoiden vakavaa tai kuolemaan johtavaa loukkaantumista

ACPS Automotive el ota vastuuta tuotteen sellaisista vioista, jotka atheutuval vidrastd tai
epdasianmukaisesta kaylostd (muun muassa yiikuormitus) jotka johtuvatl kdyttEjan tai kKéyttEjan

vastuulia clevan henkildn toimesta.

Madratyista standardikiinnityspisteistd ei saa erota,
Mytis osien myantamisen kansalliset direktiivit taytyy noudattaa.

Ennen toimitusta jokainen tuotteemme saadetasn painotarkastussysteamin avulla,

gezogen werden, die durch falschen oder
nicht bestimmungsgematen Gebrauch (unter anderem Uberlastung) verursacht wurden, entwedar

Puuttuvan osan voimme korvala vain ja ainoastaan tarkastusta todistavaa tarraa vastaan. Takuu
kattaa vain uudet vetokoukut ja osal. Kaytettyjen, j@lleenmyydyjen tuolieiden kayttAminen on
KIELLETTY ja hengenvaarallista, josta ACPS Automaolive ei ole vastuussa,

oris

I -, 05

4/10



_F JEn cas de lulilisation de |a barre 4 remorquer les instructions du producteur du véhicule

concernant le poids maximal remorqué permis et la charge maximale verticale de la boule
doivent étre suivies. De telles instructions peuvent étre linstruction d'ulilisation du producteur du
vehicule et la documentation WVTA, Prigre de vous renseigner chaz e vendeur fdistnbuteur local
du vehicule concernant le poids maximal permis que volre voiture peut remorguer. Il est interdit
d'excéder les charges données dans les instructions relatives & la barre & remorguer.

Avant de remorguer, connecter la connexion auxiliaire, la chaine de sécurité avec ses points de
fieation d'usine en tous cas, La chaine de sécurité permet Mamét automatique de Ia remorgue sila
connexion principale se détachail.

Dans un cas extréme, la surcharge de la bame a ramorquer peut causer le deétachement de
lequipement remorqué c'est-a-dire de la remorgue, de la caravane ou du support de bicyclette, La
conséquence peut élre une blessure grave ou mortelle pour les personnes se frouvant dans le
wéhicule ramorquant etiou pour les pidtons innocants se trouvant auprés du véhicule.

ACPS Automotive ne s'engage 4 aucune responsabilité pour les défauts éventuels du produit qui
sont causés par une utilisation incorrecte ou qui n'est pas conforme a [a destination prévue du produit
{y compris la surcharge ) de la part de soit de Mutilisateur soit d'une personne de laquelle Futilisateur
estresponsable.

llestinterditd'utiliser de points de fixation qui ne sont pas selon les normes.
Il faut suivre les lignes guides nationales relatives a I'approbation des pidéces accessoires par des
autorités,

Avant leur livraison, tous nos produlls sont mis au point 4 laide d'un systéme contrilant le poids.

Sl y a des pigces manguantes, nous ne pouvons satisfaire les demandes de livraison ultérieure que
5i létiquette confirmant le contrble du poids est présentée. La garantie ne s'applique qu'aux
nouveaux barres 4 remorquer el quiaux nouveaux accessoires. |l est INTERDIT d'utiliser des
produits uses, venant de deuxiéme main qui menacent aussi de mort et pour lesquels ACPS
Automotive ne s'engage a aucune responsabilité.

@All.id henvis Dem il producentens forsknfter om maksimal tiladte koblingsvaagt og maksimal

vertikale kuglevaegt, samt ketretejets brugsanvisning og W\WTA dokumentation, nar De bruger
treekkrogen. Sparg Deres bifforhandleriokale forhandler om maksimal koblingsvaegt, der gasider
for Deres keretej. Veardier filladt for treekkrog ma ikke overstiges,

Altid tilslut den sekundasre kobling, sikkerhedsksede til dens originale befastelsespunki{er) far
bugsering, sadan at traileren kunne stoppe automatisk | tilfselde af, at traskkuglen kables af.

| ekstreme tilfazlde kan overbelastning af traskkrogen medfere for tidlig afkobling af det bugserede
udstyr. f.eks. trailer, kasse, campingvogn eller cykelholder. Som folge kan det ogsa forarsage
alvorlige efler dadelige kvaestelser for personer, der opholder sig enten i det bugserende karetaj
og'eller uskyldige lilskuars | omradet pa det pageldende tids punit.,

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl | produktet, som opstar som felge af
forkert eller anden uhensiglsmeasssig brug (inkl, overbelasining) af brugeren eller enhver person,
som brugeren er ansvarlig for.

Befaestelsespunkterne, som er angivet som standard, skal overholdes.
Mationale retningslinjer for officiel godkendelse af tilbehar skal ogsa overholdes.

Alle vores produkter er konirolleret for afsendelse vha. et vasgistyresysiem.

| tilfealde af manglende dele kan vi kun acceptere en anmodning om erstatning hvis en sticker
foreligger, der attesterer, at vaegtkontrol er blevet udfert. Garantien gaelder kun for nye traskkroge og
tilbehar. Brug af brugte traskkroge er forbudt og kan medfare livsfare, som ACPS Automotive fkke
kan holdes ansvarig for,

oris

I -, 05

(I _)Fare sempre riferimento alle istruzioni de! costruttore del veicolo, al manuale del veicolo & alla

documentazions WWTA, relative al peso rimorchiabile massimo ammissibile e al carico massimo
dedla sfera verlicale quando si usa il gancio di traing. Chiedere al produttore del veicolo o al
rivenditore locale quant'd il peso massimo frainabile ammesso per il veicolo, Mon superare i
valori consentiti per il gancio di traino.

Prima di trainare collegare sempre Fattacco secondario, la catena di sicurezza, ai punti d'attacco
prefabbrcati per rendere possibile 'arresto automatico del rimorchio in caso di sganciamento della
sfera ditraino.

In casi estremi il sovraccarico del gancio di traino potrebbe comportare il precoce sganciamento del
dispositive trainato, sia che si fralti d'un rimorchio, d'una roulotte o d'un portabiciclette, i
conseguenza cid potrebbe causare lesioni gravi o mortali alle parsone allinterno del veicolo
frainante &/o a persone innocenti in transito nella zonain quel momento,

ACPS Automotive non pud essere ritenuta responsabile per eventuali difetti del prodotio causati da
un uso improprio o diverso da quelio della destinazione d'uso (compreso il sovraccarico) da parte
dell'utilizzatore o di qualsiasi persona per la quale Putilizzatore & responsabile.

| punti di fissaggio definiti di serie devono essere rispettati,
Devono essere osservate le normative nazionali sul collaudi degli accessari,

Tutli | nostn prodotli sono controllati af momento delka spedizione con un sistema di controlio ded

peso.
Mel caso di pari mancanti possiamo accettare una richiesta di sostituzione solamente insieme
all'etichetta cerificante I'avwenuto controllo del peso. La garanzia & valida soltanto perganci di traino
ed accessori nuovi. I montagaio di ganci usali @ di seconda mano é VIETATO e pud causare lesioni
rgriali alle persone, cosa per cui ACPS Automotive non pud essere ritenuta responsabile,

@'\i’ed anvendelse av tilhengerfestet skal det tas hensyn til kjereteyfabrikantens forskrifter og

anvisninger nedsatt | kjeretayets bruksanvisning og WWTA dokumentasjon vedrarende
maksimal tauevekt og maksimall vertikall kulevekt, Sper fabrikanten / merkeforhandieren om
den maksimale tausvekten, Det er forbudt & overskride forskriftene vedrarende tilhengerfestat,
Den sekundaere tilkoblingen, sikkerheiskjeden, skal alltid tilkobles Ll de{n) angitte
fabrikkpunkten(e) fer anvendelsen av liihengeran for at traileren kan stoppes i lilfelle
hovedkoblingens eventuell losnvelse,

| ekstreme tilfeller kan overbelastning resultere | at det tauete annlegget, altsa traiter, campinvogn
eller sykkeltrailer lasrives fra kjereteyet Og dette kan fare (il alvorlige eller dadlige skader til
personer sittende i den tavende bilen ogleller andre uskyldige personer som oppholder seg i
neerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifalge
skjodeslas eller ukyndig bruk (blant annet overbelasting) av brukeren eller an annen person som
brukeren er ansvarlig for.

Det skal tas hensyn til festepunktens angitt som standard,
Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av ilbehor,

Wed transporien er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.

| titfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten som
attesterer vektkontrollen, Garantien gjelder bare for nye tilhengerfester og bestanddeler.
Anvendelse av annenhandsprodukter er FOREUDT og kan fare til dedliger personsskader, som
ACPS Autormotive kan ikke stilles ansvarlig for,

5/10



CH2 A vonthorog haszndlata esetén a jarmi gyartdjanak a megengedeat! maximalis vontatoll silyra

&5 a maximalis figgtleges gbmbterhelésre vonatkozd eldirasait, mint a jarmd hasznalati
ulsitaza és WVTA dokumentacidja, kételezden be kell tartani, Kérdezze meg gépjarmi-
kereskedbjethelyi forgalmazdjal, mennyl az On autdia dital maximalisan vonlathatd sdly. A
vonohorogra vonatkozd eldirasokat tilos talepni.

Vontatas elftt minden esetben biztositsa a masodlagos kapesolddast, biztonsagi lanc, amik
lehettive teszik a potkocsi automatikus megallasat a vondgdmb levalasa esetén.

Szélstsénes esetben a vondhorog tilierhelése a vontatolt berendezés, tehdat az utanfutd,
lakékocsi vagy kerékpariarto elszabadulasat eredmenyezheti, Ez pedig silyos vagy halalos
kimenetell sérilést okozhat a vontatd jarmiben tartdzkodd személyeknek ésfvagy a terlleten
lartdzkodd vallen ndzelddoknek.

Az ACPS Automolive nem vonhatd feleldsségre a termék clyan eselleges hibaiért, amefyeket
helytelen vagy nem rendeltelésszer( haszndlal okozotl (tobbek kozott Wilterhelés), akér a
felhasznald, akar olyan szemealy részérdl, akier a felhasznald feleldsséggel tartozik,

A szabvanyosként meghatdrozoll rigzitési pontoktdl eltémi nem iehat.
Atartozekok hatdsagi jovahagyasara vonatkozd nemzeti iranyelveket is be kell tartani.

Kiszallitas eldtt valamennyi termékinket sulyellendrzé rendszerrel allitjuk be,

Hianyzo alkatrész esetén, csak a sulyellendrzés megtinéntét igazold matrica ellenében all
mddunkian efeget tenni a pdliasra vonatkozd kérésnek, A garancia csak O vondhorgokra és
tartozékokra érvényes. Hasznall, masodkézbdl szarmazd termek hasznalata TILOS és
eletveszélyes, amiért az ACPS Automotive nem vonhatd felelisségre.

oris

L Flaily

@ B cnywae nonssoeanna dapronom Bel aonmsHel coBnionats MHOTPYRUWA NPOX3B0AMTENR

asToMabuNA 8 CEASKH C QONYCKESMbIM MEKCHMaNbHLIM GYECHDYEMbBIM DYI0M i MEKCHManbHOR
BERTUKANLHO® HAFPYIKOR SETOMOBUNA, UHCTPYELMK MO SKCANYATALKA 3 TAOKE A0KYMEHTALMIG
WWYTA. CnpocKTe ¥ MECTHOM QMNEpalpacnpeqenTENA KaKoA MBKCHMANbHLIA TPY3 MOMHD
Gyrcvponate Bawwm astomobunem. Bel e fonwHe NPERBILATE TEXHAYECKHE XaPaAKTEDHCTHKMA
thaprona,

MNepeq Gykcupoakod, 0BAIaTENLHO NPUCOBOMHWTE BTOPMYHOE CLUENNEHUE, CTDAXOBOYHYH LiENk K
3ABOACKAM TOMKAM, 470 oBecnequT ABTOMATHYECKYH OCTAHOBKY NpMUena B chydas
PECCOSAWHEHMA TNABHOM MYyITE CUENNEHNHA,

KpaiunRgs neparpyIka NpMUENEa MOKET BLOBATL M0 OTHAKHEHWE, HEZABMCHUMG oT Toro, Byaer nu
370 NpUUEN, KopobEa, KBPEBaH WNW AEPATENL BENOCUNENA. KPOME Tono, B TAHKUX CIYYaaX MK,
cHafWwMe B aeToMobune WWNY HEBMHHBE MPOXOWMWE, HAXOOAWMECA B TO opems sBnWau
AsTOMOGUNA MOFYT NONYHKUTE CMEPTENLHLIE UMK CEPLEIHLIE TRABMGI,

ACPS Automotive He HECET OTBETCTREHHOCTH 33 Mobke gedexTsl NPOAYKTA, KOTOPLIE BOIMUENW
BCNEACTEMM HECOOTBETCTEEHHOTD NOABIVBAHWA WAK NONL30BAHWA HE N0 NPEOHaIHaYEHWD
(BENIOYAR NEPETPYSKY) NONEIOBEATENEM WNK N0BLIM NHUOM, 38 KOTOPHM NONLIOBATENL HECET
CTBETCTBEHHOCTS.

GHFEHEHEHHHE B KB9YECTHE CTAHOABpTa TOMKHW KPENMNEHWR O0NKHbI cobniogaTecA.
MocyaapcTBeHHBIE PYHOROOAWMKE NOHHLNANGL, KACAWHMECA ODULMANEHOMD YTBEDMARHUA
BECACCYAPOR TANE A0MKHE COBNAaTLCR,

Mocne OTRPABKA BCE HALIK NPOOYETE KOHTRONKEYIOTCA CHETEMOR YNPABNEHWA BECA.

B cnyvae HeOoCTaw s YAcTEn Mal NPHHUMAENM 32NP0C 0 JAMEHE TONBKD C HAKNERKORA KOHTRONA
BECA.

MapauTia nedcTevTensHa TOMLKD ANA HoBex (hapkonog W axceccyapos, Mouraw cTapeix
(hEpKONOE 3anNpPeuleH, WED 3T0 MOWET BRIZBATL CMEPTENLHLIE TPEEMLI, NO3TOMY 38 3To ACFS
Automotive He HECET OTBETCTBEHHOCTH.

6/10



(WD) 049723 MONTAGEHANDLEIDING

. Meegeleverde onderdelen en bevesiigingsmaterialen van de trekhaak verwijderen.

Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Verwijder de bumper:

Werwijder 4 schroeven aan de achterzijde van de bumper.

Verwijder 2 kunststof Klips in beide wielkasten.

Verwijder 2 kunststof klips en 4 bouten aan de onderzijde van de bumper.

Verwijder 1 schroef in de wielkasten. Verwijder de wielkastbekleding en de

daarondergelegen bout.

“erwijder aan de rechier- en linkerzijde de achtedichten (2 schroeven aan elke zijde en

een kunststof schroef in de kofferbak).

Verwijder de 2 kunststof klips onder de achterlichten.

Verwijder de binnenbumper (& bouien). De binnenbumper komt e vervallen, maar

bewaar de moeren.

Maak in het afdichtingsmateriaal van de chassisbalken een snede zodat de steunen “17,

‘2%, "3" en "4" in de chassisbalken geschoven kunnen worden.

Verwijder de metalen lip van de linker chassisbalk volgens detail 1, zodat steunen “1" en

“2” in de chassisbalk geschoven kunnen worden.

RENAULT Scenic 5 zitplaatsen: verwijder alle losse onderdelen uit de kofferbak zodat

de gaten "A”, "B", "C” en “D” bereikbaar zijn.

i i : klap de achterstoelen naar voren.

“erwijder het middelste kunststof deel aan de voorzijde in de kofferbak.

Open het deksel van de kunststof opbergbak en verwijder 3 kunsistof klips.

Til de rechterzijde van de opbergbak op zodat gat “D" bereikbaar is.

7. Schuif steunen “1” en "2" in de linker chassisbalk. Verwijder de afdichtingskap t.b.v. het
ventilatierooster zodat gaten “A” en "B” bereikbaar zijn.

RENAULT Scenic 5 zitplaatsen: monteer, vanaf de buitenzijde, 1 bout M10x30, veer- en
camosseriering tp.v. gat "A” en 1 bout M10x45, veer-, carrosseriering en sluitingen tp.w.
gat “B”. De 2 sluitringen moeten aan de binnenzijde van de chassisbalk aangebracht
worden.

RENAULT Scenic 7 zitplaatsen: verwijder aan de linkerzijde in de kofferbak het
isolatiemateriaal.

Til de linkerzijde van de kunststof opbergbak op en monteer, vanuit de binnenzijde, 1 bout
M10x30, veer- en cammosseriering t.p.v. gat "A”.

Monteer, vanaf de buitenzijde, 1 bout M10x45, veer-, carrosseriering en sluitringen tp.wv.
gat "B". De 2 sluitringen moeten aan de binnenzijde van de chassisbalk

aangebracht worden.

8. Schuif steunen “3" en “4” in de rechter chassisbalk en monteer 1 bout M10x30, veer- en
camosseriering t.p.v. gat "C" en 1 bout M10x45, veer- en carmosseriering t.p.v. gat "D.

9. Schuif het afdichtingsmateriaal, zoals genoemd in punt 4, over steunen “17, “2°, "3" en "4"
en monteer deze in de originele positie m.b.v. de bijgeleverde plaatjes (zie detail 2) en de
reeds bestaande moeren van de binnenbumper. De snede in het afdichtingsmateriaal
afkitten.

10. Monteer onderhiaak "5" Lp.v. de gaten "E” m.b.v. 2 M12x50 bouten, veemingen en
moeren.

11. Zet de trekhaak vast. Hanteer hierbij de aanhaaimomenten zoals aangegeven op pagina
1.

12.Monteer de stekkerdoosplaat volgens detail 3.

13. Monteer de kogelbehuizing en de stekkerdoosplaat, inclusief 1 sluitring, t.p.v. gat "F "

d.m.v. 2 bouten M12x110{10,9) en stoverborgmoeren.

14 Zet de kogelbehuizing vast. Hanteer hierbij de aanhaalmomenten zoals aangegeven op
pagina 1.

15. Verwijder de bevestigingslip van de bumper volgens detail 4.

16. Herplaats de onder punten 2, 6 en 7 verwijderde onderdelen.

oris e

I -, 05

| o= I

L




1 5 Fa =l

] DlE Anhangeu'mnng aus und dIE Hefestigungsteile auf Vollstandigkeit

dberprifen. Im Bereich der EEfEE[IEIJHngUﬂh‘I:E den Linterbodenschutz enffemen

2. Den Stolifanger demontieren:

An der Hinterseie des E-‘to-llﬁnFHs 4 Schrauben enffernen. In beicen

Radschutzkasten 2 Kunsisioffklipse entfermen. An der Unterseie des Stwolifangers 2

Fumsistoffkiipse und 4 Schravben entfernen. In beiden Radschutzkasten 1

Schraube enffernen. Die Radschutzkastenverkieidung vnd die damunter befindliche

Schravbe entiernen. An der linken und rechten Seite dieRuckbchier entfernen (2

Schravben an jeder Seite und 1 Kunstsioffschraube im HKofferraum). 2

KumststoffkEpse unter den Rdckichter entfernen.

Den Innenstolifinger demontieren (& S-l:h:iuben:l Dier Innenstolfanger wad nicht

mehr bendtigt aber die Muttern.

Emnen Es nith im Déchiungsmatenal der Chassisrahmen vomehmen, so dai die

Stitzen .17, .27, .37 und A" i den Chassisrahmen geschoben werden kinnen.

Den metallischen Streifen des linken Chassisrahmen al Cetal 1 entfernen, so

dalh die Stitzen .17 und 27 im Chasssrahmen werden kinnen.

RENAULT Scenic 3 Sitze: alle beweglichen Tele vom Kofferraum enffemen so

dass die Locher A" B, JC° und 07 fred muganglich sind.

REMAULT Scenic 7 Sitze: die Fondsitze nach vorne klagppen

Von der Vorderseite des Rofemraums das mittelste Kunststofieil entffemen.

Cien Deckel des Kunststoffaufraurmbehaiters &ffnen und 3 Kunststoffkiipse

entfernen. Den Aufrsumbsehalter an der rechten Sede aufheben so dall das Loch

0" fred zuganglu:h ist

7. Die Stitzen und 2" in dem fnken Chassisrahmen schieben. Die Dichtkappe des
Liftungsrosts entfernen so dafl die Licher A und B” frei zuganghch sind.
REMAULT Scenic 3 Sitme: won der Aubenseite aus. 1 Schrau 10=30, Fedemng
und Kamssenescheibe am Loch A” und | Schraube M10x45, Fedenitgz.
Kargsseriescheibe und Unterfegscheiben am Loch B° montieren. Die
Unbedrie-gsrcheihen missen an der Innenseite des Chassisrahmen angebracht
werden.

REMAULT Scenic T Sitze:

Won der linken Sefe des Kofferraums das |soliermaterial entfemen.

Den Kunsistoffaufrdumbehalter an der linken Seite aufheben und 1 Schraube
M10x30, Fedeming und Karossenieschedbe, won mnen aus, am Loch A" montieren.
Von der Aulienseite aus 1 Schraube M10x45, Federming, Karosseriescheibe und
Unterlegscheiben am Loch B® monberen Die 2 Unhelgsﬁe’:hen missen an der
Innenseite des Chassisrahmen angebracht werden.

8. Die Stitzen 3" und 4" in den rechten Chassisrahmen schieben und 1 Schraubs
M10x30. Federmng und Karosserescheibe am Loch \C° und 1 Schraube M10x45,
Fedeming und Karossenescheibe am Loch 07 monteren

8. Das Dichtungsmatenal {sehe Punkt 4) dber dwe Stitzen 17, 27, 3" und 4" schieben
und mit den mageisferten Platien {sehe Detail 2) und den vorhandensn Muttemn des
Innenstoidfingers in der Onginalposition montiersn. Den Einschnitt im
Diichtengsmatenial mit Kitt abdichten.

10. Den Quertrdger 5" mit 2 Schrauben M12x50, Federringen und Muttern an den
Lachem E° monteren.

11. Die Anhangﬂmmtung festzichen. Handhaben Sie hisrbei die Anzugsmoments

emall Sete 1.

12.Die Steckdosenhalteplatte gemall Detad 3 montieren.

13.Die Kugelauvfnahme und Steckdosenhalieplatie, zusammen mit 1 Unieregscheibe
amLoch “F", mit 2 Schrauben M12x110(10,8], und selbstsichemden Muttem

montiersn.
14. Die Hligelaufnahme fesiziehen. Hardhaben Sie herbei die Anzugsmomente gemal
15. Dhe Ee‘fe»st@ungs!aiche vormn Stolfanger gemil Detad 4 entfemen.
16_Alks in Punkt 2, § und 7 entiemten Teile wisder monteren.

oris

I -, 05

ooom R

(o (49723 FITTING INSTRUCTIONS

ATTENTION: yse 3 socketplate with side exit

1. Unpack the towing bracket and check its contents agamst the pans list § necessary,
remove the underseal from around the fitting points of the luggage comparimentframe
members.

2. Remove the bumper:

Remove 4 screws at the back of the bumper.

Remove 2 synthetic clips in both whesl arches.

Femove 2 synthetic clips and 4 bolts at the lowerside of the bumper.

Femove 1 screw in the wheel arches. Remove the wheelarch lining and the boft
undemeath.

Remove at the RH and LH side the rear lights (2 screws on both side and 1 synthetic screw
in the trunk}. Remowe the 2 synthetic clips underneath the rear lighis.

3. Remowve the mside bumper (@ bolts). The inside bumper will no longer ke used, but keep
the nuts.

4. Make a cut in the sealing material of the frame members in a3 such way that supports 17,
22" and 4" can be slid mto the frame members.

5. Remowe the metal sirip frem the LH frame member according to detail 1. in such a way that
supports "1 and “2° can be slid into the frame member.

6. BEMAULT Scenic 35 seafs: remowe all the loose parts in the trunk so hobes A7, "B°. °C° and

‘D" are accessible.
REMAULT Scenic ¥ seats: fold the back seats up and forward. Remove the most maddle
synthetic part at the front of the trunk. Open the cover of the synthetic storage bin and
remowe the 3 synthetic clips. Lift the RH side of the storage bin so that hole *0° becomes
acoessible.

7. Slede suppors “1" and 1" into the LH frame member. Remowve the cover of the ventiaton
gril so that holes “A” and "B can be reached.

REMAULT Scenic 3 seats: mownt, from the outside, 1 M1x30 bolt, spring washer and
larnge washer at hole "A" and 1 M10x45 bolt, spring washer, large washer and plain washers
at holz "B". The I plain washers maust be mounted on the inside of the frame member.
BEMAULT Scenic T seals: remowe at the LH side in the runk the insulating matenal.

Lift the LH side of the storage b and mount, from the inside, 1 M10x30 bolt, spring washer
and large washer at hole "4

Mount, from the outside, 1 M10x45 boft, spring washer, large washer and plam washers at
hode "B°. The I plam washers must be mounted on the inside of the frame member.

B. Slide suppaorts "3° and "4" in the RH frame member and mouwnt 1 M10=230 bolt, spring
washer and large washer at hole "C° and 1 M10x45 bolt, spring washer and karpe washer at
hole "D°

8. Slde the sealng materal. as mentioned in point 4, over supports “1°, “2°, "3" and "4 and
fasten them cn their original positions using the provided plates (see detadl 2) and the
exising nus from the inside bumper Apply sealant to the cut made in the seaiing matenal.

10. Mount crossbar “5° at holes "E” using 2 M12x50 bolts, spring washers and nuts.

11. Attach the towbar. Use the tightening tolerances as shown on page 1.

12_Mount the socket plate s shown n detail 3.

13.Mount the ball housing and socket plate, including 1 plain washer, at hole “F" using 2
M12x110{10,2) bofts and lock nuts.

14 Aftach the ball support Use the bghtening tolerances as shown on page 1.

15. Remove the attachment Bp of the bumper according detad 4.

16. Replace all parts mentioned in points 2. 8 and T.

8/10



1. Eeparer les drﬁe:‘enﬁ elemenlcs d' arteiage et verﬁer Ie mnlenu |:-ar rapport & |a fiste de
piéces. Si nécessawe, enlever le mastic de protection autour des points de fication du
coffre et des longerons du chassis

2. Démonter le pare-choos:

Enlever 4 vis 3 Famiére du pare-chocs.

Enlever 2 attaches plastiques dans ke logement de roue gauche et droi

Enfever 7 attaches plastiques et £ boulons au dessus du pare-choos.

Enfever 1 wis dans les deux logements de rowe. Enlever fe revétement du logement de

rove et 1 écrous au-dessous. Enlever, 3 gauche et a drodte, les feux amares (2 vis des

deux cotes et 1 vis plastique dans le coffre).

Enbever les 2 attaches plastiques au dessous des feux amiéres,

Démonter le pare-chocs intérieur (8 bowlons). Le pare-chocs intérieur ne sera pas

reutficd, mais conserver les ecrous.

Faire une entale dans k= matériau de colmatage des longerons du chassis, afin que les

supports “17, “2°, "3 et "4" puissent coufisser dans les longerons du chassis.

Enlever la bande métallique du longeron de gauche du chissis suvant le détad 1, afin que

les supports “17et "2” puissent coulisser dans ke longeron du chassis.

fi. REMAULT Scepic 5 siéges: eniever les parties amovibles des coffre pouf atteindre les
trous “A7, °B", "CT et "D

m A W

BEMAULT Scenic T sieges: rabatire en avant les sidgges amiares.

Enlever la partie plastique du miieu a Mavant du coffre.

Chuwrir le couvercle du bac de rangement plastique et enlever 3 attaches plastigues.
Lever le cote droit du bac de rangement plastique pour atteindre fe trou "D,

7. Glsser les supporis “17 et “I” dans le longeron de gauche du chassis. Enlever e
colmatage de 1a grille daération pour atteindre les trous “A7 et "B".
Mmunter de l'extérieur, 1 boulon M10x20, 1a rondelle grovesr et
la rondelle de camosser2 au niveau du trou “A7 et 1 boulen M10x45, [a rondeSe grower, la
rondelle de camossene et |3 rondelle plate au niveau du trou “B°. Les 2 rondelles plates
dovent etre montées a [Minterieur du longeron de chassis.

REMAULT Scenic T sieges: enlever dans le coffre, du cdte gauche, le materiau isclant.
Lever le cote gawche du bac de rangement plastgue et monter, de 'ntérieur, 1 boulon
M10x30, 1a rondelle grower et fa rondelle de carmosserie au niveau du trou A"

Monter, de 'extérieur, 1 boulon M10x45, la rondeSe grower, fa rondelle de camossere et fa
rondelle plate au niveau du trou “B”. Les 2 rondelizs plates doivent éire montées 3
I'intérieur du longeron de chassis.

B. Glsser les supports "3 et "4” dans le longeron de droite du chissis et monter 1 boulon
M10x20, |a rondelle grower et la rondelis de carmpssers au niveau du trou “C° et 1 boulon
M10x43, la grondelz grower et la rondelle de camossene au niveau du trou 0"

0. Glsser le maténau isolant, mentionns dans le point 4. par-dessus les supports “17, “27, %
et "4” et monter dans la position orgnale 3 'aide des plagues fournies (voir le cetad 2) et
des ecrous existant du pare-chocs intérieur.

Mastiguer I'entaie dans le matériau de colmatage.

10. Monter la traverse “5" au niveau des frous “E” 3 Maide des 2 boulons M12x50, des rendelles
growesr et des ecrous.

11. Fixer Fattelage. Utiliser les coupdes de serrage conformément a L3 page 1.

12_Monter le support de prise suivant le détail 3.

13 Monter le support de boule et k=2 support de prise, avec une rondelis plate au niveau
du frou “F", a3 l'aide des 2 boulons M12x110[10.2) et des dcrous freins.

14_Fixer le swpport de  boule. Utliser les couples de serrage conformément 3 |a page 1.

15_Enlever |a languette de fixation du -choos suivant le detail 4.

16. Remonter toutes les parties enlevess aux points 2. G et 7.

oris

I -, 05

&

I

0.

11
12
1A

14,

. Sacar!as piezaﬁ

MHT!E]HSTRLICEIJ]’IES DE IIGHTME

e! matenai |:|E smec;:l-:ln |nu:duu:|u5 en EI g.an-mn |:|e remolgue. Si

procede, retrar el pegamento exstente en kos punios de sujeccion.

. Quite e parachogues:

Quite los 4 tomillos en ka parte posterior del parachogues.

Quite los 2 feadores 5me1m:-5 &n ambos pasos de las ruedas.

Quite los 2 fijadores sintéticos y los 4 tomdlos en la parte inferior def parachoques.
(Guite 1 iom#lo en los pasos de las ruedas. Quite el recubnmiento de los pasos de las
ruedas y el tomille que se encuentra debajo del mismo.

Cluite las lamparas posteriores en [a parte izquierda y derecha (2 tornillos en ambos
lados 'i.r 1 tom#o sintético en el portaequipaje).

Cluite 2 fiadores sinteticos que estan debajo de las | rampams- postenores.

Quite & pam:l‘r-:wpes interior (G tomi@os). Al parachogues interior ya no lo vamos a
Necesitar mas conserve las contratuercas.

Recorte el material obturador de los soportes del chasis de tal manera gue los
soportes "17, "7, "7 y "4” sean deslizables en los soportes del chasis.

Quite I3 cinta de metal en &l sufpurte del chasis izquierdo segin la figura 1 de taf
manera que los soportes “17 y 2" sean desfizables en fos sopories ded chasis.

- quite todos los accesorios sacables ol
porfasquipaje para gue fos huecos "A°, "B, 07 ¥ "0 sean accesibles.

. doble hacia arriba y hacia delate los asientos
traseros. Quite el accesorio sintetico central en |a parte delantera del portaequipaje.
Abra el recubrimients de |3 casilla de almacenamiento sinfético y quite los 3 fiiadores
sintéticos. Levante la parte izquierda de k3 casilla de almacenamiento para que el
husco "0 sea accesible.

Dieslice los sopories “1" y 2" en el soporte del chasis de fa parte Zquierda Owte el
revestimientn de La reja de ventilacion para gue ks huecos “A” y "B” sean accesibles.
REMAULT Scenic de 5 asientos: monte desde el extenor 1 tomilio M10x30, arandela
de fijacion v arandela grande al hieeco “A” v 1 tornilla M10x45, arandela de fijacion,
arandela grande y arandelas planas al hueco “B°.

Ciebe montar las 2 arandelas planas a la parte mienor del soporte def chasis.
BREMAULT Scenic de 7 asientos: quite &l matenal aislante en la parte izquierda del
Enrlaequipaje.

evanie la parte izguierda de la casilla de almacenamiento y desde el interior monte 1
tomilio M10x3D, arandela de fijacion y arandela grands al hueco “A"
Monte desde f extenor 1 tom#lo M10x45, arand=la de fijacion, arandela grande y
arandelas planas al hweco "B
Diebe montar kas 2 arandeias planas 3 la parte miterior del soporte del chasis.
Deslice los ortes "37 v "47 en el soporte del chasis de l3 parie derecha y monte 1
tornilio M 103, arandela plana y arandela grande al heeco "C” ¥ 1 tomilo M10e45,
arandela de fijacion y arandela grande 3l hueco “0F.
Deslice el material obturagor mencionado en &l punto 4 encima de los soportes 1",
2,53 y "4 y figlos en su posicion origingl utilizando las laminas accesorias {ver
ﬁgum 2} v las contratwercas del parachogues interorn
Ponga substancia obbwrador en el recorte heche en el material obturador.
Monte el ceerpo del gancho de remolgque "57 a los hueces °E wlilzando 2 tomillos
M12x50. arandelas de fijacion y contratuercas.
Fijar & gancho de remolque. Aplicar para eso los pares de apriste segln |2 pagina 1.
Monte el soporte para el Kit Electrico seglin muestra la figura 3.
Monte el soporte para la bola de remolque v el soporte para el Kit Electrico, inchuyendo
también una arandela plana en & hueco *F ulilizando para ello 2 tornillos M12x150

10,9} y las contratuercas de idad.

jar &l soporte para la bola de remolque. Aplicar para eso los pares de apriete segun
la pagina 1.

15.0wete el borde Hador del parachoques segut muesira la figura 4.

16.

Restituya todos los accesonos que quitd en los puntos 2, Gy 7.

9/10



ron: 49723 MONTAGEVEJLEDNING

OBS! Brug en stikdaseplade med sideudgang . .

1. Fjem de de=le og monteringsmatenaler, der sidder pa fraekkrogen. Eventusit kit pa
fastgerelsespunkiems figmes.

2. Fjem kofangsren:

Fiem 4 skruer i kofangerens bagside.

Fiern 2 synietiske cips | begge hjulkasser

Fiem 2 synietiske clips og de 4 bolte | kofangerens underside.

Fiern 1 skree | hjulkassems. Fjem hjulkassens beklemdning og bolien nedenfor

Fjem baglygteenhedeme | vensire og hejre side (2 skruer | begge sider og 1 synietisk

skree | bagagerurnmet).

Fiem de 2 synistiske clips under baglygteenhedeme.

Fjemn nderkofangeren (8 bolte). Der bliver ikike brug for inderkofangeren fremowver, men

gem mairikkems.

Law et snit | taetningsmateriaiet pa chassisvangemne, sa beslagene *1”

kan skydes ind i chasssvangerne.

Fiern metalstriben i den venstre chassisvange ifelge detailtegning 1, s3 beslagene *1”

o0g "2" kan skydes ind | chassisvangen.

REMAULT Scenic 5 sader: Fjem alie lose stykker | bagagerummet, 53 hulleme “A",

"B", "C" og "0 kan nas.

L og

L E

BEMAULT Scenic T s@der; | =n bagssedeme op og frem. Fjem det mefemste
plasticstykke foran i bapagerummet Abn  det syntetiske opbevaringsrums. bekladning
og fiem de 3 syntetiske clips. Left opbevaringsrummets hajre side. s hul "D" kan
Nas.

7. Shkyd beslagens "1" og "2 ind 1 den vensire chassisvange. Fjem lufigitereis hasite, 53
hullerne “A" og "B” kan nas.

BENAULT Scenic 3 s@der: Monter fra ydersiden 1 bodt M 1020, fizderskve og
karossenskive ved hul 47 og 1 bolt M10=45, federskwe, karosseriskive op planskiver
ved hul "B"

De 2 planskiver skal monteres pa chassisvangens inderside.

REMAULT Scenic T sader: Fjern t®tnngsmateraist | bagagerurmmsts vensire side.
Left opbevaringsrummets vensire side og monter fra indersiden 1 bolt 81030,
fiederskive og karossenskive ved hul A%

Monter fra ydersiden 1 bolt M10x45, federskive. karossenskive og planskiver ved hul
L

De 2 planskiver skal monteres pa chassisvangens inderside.

& Skyd beslagens "3 og "4" ind | den hejre chassisvange of monter 1 bolkt M10<30,
fiederskive og karosseriskive ved hul “C”7 og 1 bolt M10e43, flederskive og
karossenskive wed hul "0

8. Skyd tetningsmaterialet nagvnt | punkt 4 ower beslagens *1°, "2°. °3" og "4" og fastger
demn i deres oprindslige position vha. medfelgende plader (s= detaitegning 2} og
inderkofangerens sksisterende metrikkar.

Anvend temingsmidde! til snitet | feeiningsmateralst

0. Monter tweervange 5" wed hulleme “E” vha, 2 bolte M12x50, inkl. federskiver og
matrikker.

11. Fastger tveervangen. Feig tilspendingsmomenteme pa side 1.

12. Monter stikdasepiaden falge fig. 2.

13. Monter treskkuglehuset og stikdasepladen inkl. 1 planskive ved hul °F vha. 2 bolte
M12x110 (10.2) og lasematrikker.

14. Fastgar trekhuglehuset Folg filspendingsmomenteme pa side 1

15.Fjern kofangerens fasigerelseskant ifg. fig. 4.

16. St alle dele pa plads, som blev fiemet | punkterne 2, S og 7.

oris

I -, 05

Lol

=n

FjEI'ﬂ uedagl:e -:Ieier ug fe&tematenell fra tihenga‘festet Fjem eventuelt kit som matte
befinne seg pa festepunkiene.
Fjem staffangeren:
Fjern de 4 bolftene pa baksiden av stetfangeren.
Fjern de 2 festeelementens | plast fra begge hjulkassens.
Fiern de 2 festeslementens | plast og de 4 boltens fra undsrsiden av steffangeren.
Fijern 1 belt fra h,ru:lhassene Fjern hjulkassens dekket og bolten som er under det
Fjern de bakre lampene bade pa den venstre og heyre siden (2 bolter pa begge sider og
en plastoolt | bagasjerommet).
Fjern de 2 festeslementens | plast under de bakre lampene.
Fiemn sietfangernnlegget (6 bolter). Stetfangerinnlegpet trenger du ikke lenger. men
mutterne skal beholdes. .
Lag en utspanng i chassisvangenes teiningsmateral 53 at brakettens 17, 27,
kan gli inn i chassisvangene.
Fjem metalistripen fra den venstre chassisvangen i henhold fil bilde 1 53 at brakettene
og 2" kan gli inn i chassisvangen.

fiern ale fiembare delens mn i bagasjerommet for 3 fa plass
ved hullens A%, [B". JC" og .07
REMALULT Scenic  T-seter: brett seiene opp- op fremover. Fjern den miderste plasidelsn
fra fremre delen av bagasjerommet Apen dekket ti plastbehodderen og fiem de 3
festeelementene i plast. Left den venstre siden av beholderen for 3 f3 tilgang til hullen
L.
Gli brakettene .1° 0g .2" inn | den venstre chassisvangen. Fjem dekselet til heftingsnisten
for 3 3 tigang il hullene A og B
RENAULT Scenic J-seter: monter en M10x30 bolt, en sprengskive og en stor
tetningsskive utenfra ved hullsn A" og en M1lw45 bolt, en sprengskive, en stor
emingsskive og flate etingsskiver ved hullen B°.
De 2 fiate tetningsskivene skal monteres pa mnsiden av chassisvangen.
REMAULT Scenic 7-seter: fem isoleringsmaterialet pa venstre siden i bagasjerommet.
Lzft den wensire siden av beholderen og monter mnenfra en M10w20 bolt, en
sprengskive og en stor temingsskive ved hullen A%
Monter en M10x45 boit, en sprengskive og en stor tetningsskive utenfra ved hullen B”
Ce 2 fiate temlngs-s.twene skal monteres pa mnsiden av chassisvangen.
5li braketiene 2" og 4" inn | den heyre chassisvangen, monter en M10x30 boft, en
sprengskive of en stor temingsskive ved hulen ,C°, og og en M10x45 bolt, en
sprengskive, en sior tetnngsskive ved hullen D5
Gli moleringsmaterialet angitt | punkt 4 over brakettene 17, 27, 3" og 4", og fest dem |
deres orginalposisjon ved hjelp av de vedlagie platene (se bilde 2} og mutterne fra
statffangerinnlegget
Bruk tetningsmasse for 3 tette utsparingen i tetningsmaterialet.

A og A"

0. Monter tifhengerfested 5" ved hulizne E” ved hjelp av 2 stykker M12x50 bolter,

sprengskiver og muttere.

11. Skru fast tilhengerfestet Bruk de tiirekningsmomentene som er oppgitt pa side 1.
12 Monter kontakthosderen | henhald til b3de | detail 3
i3 Monter kulsholderen og kontaktholderen, 5amt en fiat Eningsskive ved hulsn “F wed

hjeldp av 2 stykier M12x110 {10.0) bolter og Esemuttere.

i4. Skru fast kuleholderen. Bruk de titrekningsmomentene som er oppgitt pa side 1.
i5.Fpem statfangerens festerand | henhold 4l bilde 4.
16. Sett alle delene som bée fiemet under punkt 2. 8 og 7 filbake pa plass.

10/10



